VW Golf manuals

Volkswagen Golf Service & Repair Manual: Pistons and conrods

Measuring axial clearance of crankshaft
Risk of damage to bearing pedestals when the crankshaft is removed.If the bolts of the crankshaft bearing cap are loosened, the bearing pedestals of the cylinder block will be deformed, ...

Assembly overview - pistons and conrods
1 -  Bolts Renew Oil threads and contact surface 30 Nm + 90° 2 -  Conrod bearing ...

Other materials:

Specified torques for gearbox
petrol engine, 1.4 l natural gas engine:   Item Bolt Nm 1, 5, 9 M12x70 80 2, 4 M12x50 80 3 1),2) M12x165 80 6, 7, 8 M10x55 40 A ...

Removing and installing ignition key withdrawal lock solenoid -N376-
Removing –  Remove lower steering column trim → General body repairs, interior; Rep. gr.68.     –  Release retaining clip -arrow A-, and pull ...

Removing and installing inner door handle
The inner door handle is clipped into trim panel.   Note   Removal and installation are described for the trim panel on driver side. Follow same instructions for the front passenger side as appropriate. ...

© 2016-2019 Copyright www.vwgolf.org